
JOHNSON CONTROLS 47

﻿FORM 160.75-RP2 
ISSUE DATE: 4/20/2018

K4

K4 COMPRESSOR
TABLE 16 - K4 COMPRESSOR (CON'T)

ITEM DESCRIPTION PART NUMBER QUANTITY FIGURE
48 Plug, Hex Hd 3/4 023 18280 000  2 25
49 Plug, Hex Hd 7/16 023 18279 000  2 25
53 Plug, PRV Assembly 064 50632 000  2 28
54 Plug, Hex Hd 9/16 023 18962 000  9 25
56 Probe, Proximity 025 40496 000  1 25
57 Retainer, B.P. Seal Washer 064 51510 000  1 30
58 Retainer, Bearing S Stage Turbo 064 46886 000  2 26
59 Retainer, Eye Seal K4 064 51827 000  1 30

60
Ring, Bal.Pist. Seal (prior 11/2010) 064 51509 000  1 30
Ring, Bal.Pist. Seal (after 11/2010) 064 52956 000 1 30

61 Ring, Eye Seal K4 064 51826 000  1 30
62 Rod, Adjustable PRV & VGD 364 51754 731  1 29
63 Rod, Adjustable PRV & VGD 364 51753 681  1 29
64 Screw, Cap Hex Soc Hd #10 021 31829 000  2 28
65 Screw, Cap Hex Soc Hd #8 021 19153 000  1 25
66 Screw, Cap Hex Soc Hd 1/4 021 29576 000  10 28
67 Screw, Cap Hex Soc Hd 1/4 021 18994 000  8 26
68 Screw, Cap Hex Soc Hd 1/4 021 02578 000  4 27
69 Screw, Cap Hex Soc Hd 1/4 021 12643 000  6 26
*70 Screw, Cap Hex Soc Hd 1/4 021 29501 000  3 26, 27
71 Screw, Cap Hex Soc Hd 1/4 021 08993 000  3 26
72 Screw, Cap Hex Soc Hd 5/16 021 01435 000  2 28
73 Screw, Cap Hex Soc Hd 5/16 021 16173 000  2 28
74 Screw, Shoulder Soc Hd 021 17557 000  6 30
75 Screw, Cap 12 Pt Hd 3/8 021 11139 000  6 28
76 Screw, Cap 12 Pt Hd 3/8 021 11141 000  10 28
78 Screw, Cap 12 Pt Hd 3/8 021 11149 000  2 26
77 Gasket, Round 5" Od 028 15789 000 1 25
78 Screw, Cap 12 Pt Hd 3/8 021 11149 000 6 25
79 Screw, Cap 12 Pt Hd 3/8-16x1-1/ 021 11175 000  10 28
80 Screw, Cap 12 Pt Hd 5/8 021 11553 000  56 25
81 Screw, Cap 12 Pt Hd 3/8 021 11917 000  16 26
82 Screw, Cap 12 Pt Hd 3/8 021 11920 000  14 25
83 Screw, Cap 12 Pt Head 3/8 021 17553 000  1 29
84 Screw, Cap 12 Pt Hd 3/8 021 17618 000  1 29
85 Screw, Cap 12 Pt Hd 3/8 021 18808 000  3 27
86 Screw, Cap 12 Pt Hd 3/8 021 18788 000  4 26
87 Screw, Cap 12 Pt Hd 1/2 021 11926 000  4 28
88 Screw, Cap 12 Pt Hd 1/2 021 11525 000  2 29
89 Screw, Cap 12 Pt Hd 1/2 021 12165 000  6 30
90 Screw, Cap 12 Pt Hd 1/2 021 31600 000  2 28
91 Hhcs, 0.250-20 X 1.500 Gr 5 Bl 021 13223 000  2 29
93 Screw, Cap Flat Soc Hd 3/8 021 13856 000  2 26
94 Screw, Set Hex Soc Cup Pt 021 00774 000  1 26

* Included in Bearing Kit	 † Included in O-Ring Kit


